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Description: SILTY CLAY, LITTLE F-M SAND - BROWN (CL)

TEST PERFORMED AS PER ASTM D 2435

0.156 Ccr = 0.020

Cc =

= 4.20 tsf

Remarks: Pc

Fri, 29-MAY-2009 11:29:24



CONSOLIDATION TEST DATA

Project: KINGSTON COAL TVA Location: TN Project No.: 60095742
Boring No.: 09-203B Tested By: JDW Checked By: WPQ
Sample No.: OST-6 Test Date: 3/03/09 Depth: 33.0"-33.5"
Test No.: 5742203BS6C Sample Type: 3" OST Elevation: +726.1

Soil Description: SILTY CLAY, LITTLE F-M SAND - BROWN (CL)
Remarks: Pc = 4.20 tsf Cc = 0.156 Ccr = 0.020 TEST PERFORMED AS PER ASTM D 2435

Measured Specific Gravity: 2.68 Liquid Limit: 26 Initial Height: 0.75 in
Initial Void Ratio: 0.49 Plastic Limit: 16 Specimen Diameter: 2.50 in
Final Void Ratio: 0.32 Plasticity Index: 10
Before Consolidation After Consolidation

Trimmings Specimen+Ring Specimen+Ring Trimmings
Container 1D X-6 RING RING RING
Wt. Container + Wet Soil, gm 294 .46 205.77 203.16 203.16
Wt. Container + Dry Soil, gm 256.13 185.01 185.01 185.01
Wt. Container, gm 44 .11 76.37 76.37 76.37
We. Dry Soil, gm 212.02 108.64 108.64 108.64
Water Content, % 18.08 19.11 16.71 16.71
Void Ratio -—- 0.49 0.32 -—-
Degree of Saturation, % -—= 104.89 138.54 -—=

Dry Unit Weight, pcf -— 112.42 126.44 -—



Project: KINGSTON COAL TVA

Boring No.: 09-203B

Sample No.: OST-6
5742203BS6C

Test No.:

Soil Description: SILTY CLAY, LITTLE F-M SAND - BROWN (CL)

Remarks: Pc = 4.20 tsf
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CONSOLIDATION TEST DATA

Location:

TN

Tested By: JDW

Test Date: 3/03/09
Sample Type: 3" OST

= 0.020

Void
atio
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Project No.: 60095742
Checked By: WPQ
Depth: 33.0"-33.5"
+726.1

Elevation:

TEST PERFORMED AS PER ASTM D 2435
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Coefficient of Consolidation

Sq-Rt.
in™2/sec

-91e-003
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2.5
Project No.: 60095742
Checked By: WPQ
Depth: 33.0°-33.5
Elevation: +726.1

2.0

1.5

SQUARE ROOT of TIME, min
TEST PERFORMED AS PER ASTM D 2435

1.0

Test Date: 3/03/09
0.020

Tested By: JDW
Sample Type: 3" OST

Location: TN

0.156 Ccr =

0.5

Cc =

09-203B
OST-6
5742203BS6C
= 4.20 tsf

0.0
Description: SILTY CLAY, LITTLE F-M SAND - BROWN (CL)

Project: KINGSTON COAL TVA

Sample No.:
Remarks: Pc

Boring No.:
Test No.:
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CONSOLIDATION TEST DATA

TIME CURVES
Step: 2 of 17/

Stress: 0.5 tsf
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Description: SILTY CLAY, LITTLE F-M SAND - BROWN (CL)

TEST PERFORMED AS PER ASTM D 2435

0.156 Ccr = 0.020

Cc =

= 4.20 tsf

Remarks: Pc

Fri, 29-MAY-2009 11:29:49



CONSOLIDATION TEST DATA

TIME CURVES
Step: 5 of 17/
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Description: SILTY CLAY, LITTLE F-M SAND - BROWN (CL)

TEST PERFORMED AS PER ASTM D 2435

0.156 Ccr = 0.020

Cc =

= 4.20 tsf

Remarks: Pc

Fri, 29-MAY-2009 11:29:49



CONSOLIDATION TEST DATA
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Step: 4 of 17/
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Description: SILTY CLAY, LITTLE F-M SAND - BROWN (CL)

TEST PERFORMED AS PER ASTM D 2435

0.156 Ccr = 0.020

Cc =

= 4.20 tsf

Remarks: Pc

Fri, 29-MAY-2009 11:29:50



CONSOLIDATION TEST DATA

TIME CURVES
Step: 5 of 17/
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Description: SILTY CLAY, LITTLE F-M SAND - BROWN (CL)

TEST PERFORMED AS PER ASTM D 2435

0.156 Ccr = 0.020

Cc =

= 4.20 tsf

Remarks: Pc

Fri, 29-MAY-2009 11:29:51
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TEST PERFORMED AS PER ASTM D 2435
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Test Date: 3/03/09
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Tested By: JDW
Sample Type: 3" OST
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Description: SILTY CLAY, LITTLE F-M SAND - BROWN (CL)

Project: KINGSTON COAL TVA

Sample No.:
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Boring No.:
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Description: SILTY CLAY, LITTLE F-M SAND - BROWN (CL)

TEST PERFORMED AS PER ASTM D 2435

0.156 Ccr = 0.020

Cc =

= 4.20 tsf

Remarks: Pc

Fri, 29-MAY-2009 11:29:52
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Description: SILTY CLAY, LITTLE F-M SAND - BROWN (CL)

TEST PERFORMED AS PER ASTM D 2435

0.156 Ccr = 0.020

Cc =

= 4.20 tsf

Remarks: Pc

Fri, 29-MAY-2009 11:29:52



CONSOLIDATION TEST DATA

TIME CURVES
Step: 9 of 17/
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Description: SILTY CLAY, LITTLE F-M SAND - BROWN (CL)

TEST PERFORMED AS PER ASTM D 2435

0.156 Ccr = 0.020

Cc =

= 4.20 tsf

Remarks: Pc

Fri, 29-MAY-2009 11:29:53



TIME CURVES
10 of 17
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Description: SILTY CLAY, LITTLE F-M SAND - BROWN (CL)

TEST PERFORMED AS PER ASTM D 2435

0.156 Ccr = 0.020

Cc =

= 4.20 tsf

Remarks: Pc

Fri, 29-MAY-2009 11:29:54
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TIME CURVES

12 of 17
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Description: SILTY CLAY, LITTLE F-M SAND - BROWN (CL)

TEST PERFORMED AS PER ASTM D 2435

0.156 Ccr = 0.020

Cc =

= 4.20 tsf

Remarks: Pc
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CONSOLIDATION TEST DATA
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15 of 17
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Description: SILTY CLAY, LITTLE F-M SAND - BROWN (CL)

TEST PERFORMED AS PER ASTM D 2435

0.156 Ccr = 0.020

Cc =

= 4.20 tsf

Remarks: Pc

Fri, 29-MAY-2009 11:29:55
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Description: SILTY CLAY, LITTLE F-M SAND - BROWN (CL)

TEST PERFORMED AS PER ASTM D 2435

0.156 Ccr = 0.020

Cc =

= 4.20 tsf

Remarks: Pc

Fri, 29-MAY-2009 11:29:56
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Description: SILTY CLAY, LITTLE F-M SAND - BROWN (CL)

TEST PERFORMED AS PER ASTM D 2435

0.156 Ccr = 0.020

Cc =

= 4.20 tsf

Remarks: Pc

Fri, 29-MAY-2009 11:29:57
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Description: SILTY CLAY, LITTLE F-M SAND - BROWN (CL)

TEST PERFORMED AS PER ASTM D 2435

0.156 Ccr = 0.020

Cc =

= 4.20 tsf

Remarks: Pc

Fri, 29-MAY-2009 11:29:57
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Description: SILTY CLAY, LITTLE F-M SAND - BROWN (CL)

TEST PERFORMED AS PER ASTM D 2435

0.156 Ccr = 0.020

Cc =

= 4.20 tsf

Remarks: Pc

Fri, 29-MAY-2009 11:29:58



